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DCIS page fHERETEER » MR LIS B§4E

{EETHTEE 3.0ncotype or fiHlli% Symphony-gene ~ M1 (Endopredict ~ ICT
Mammoprint > Pam50) test is optional examination for ambiguous patients.
i@ iEE 4. -EBAHE Total mastectomy=Simple mastectomy

M LCIS BE1E

2—Hf Stage IA TINOMO Stage IB TIN1miMO page

{EZTHTEE 3. Oncotype or flllf& Sympheny-gene ~ ¥/ (Endopredict ~

ICT ~ Mammoprint > Pam50 )test is optional examination for ambiguous
patients.

HETEE 5 P25 . > 70 5% > TINO H. ER + PR + i[RI A i H/T 8 5
LA TR AR @R Tan s vl A RT

HrHakfEE 7. Hormonal therapy: Tamoxifen AiZFH 5-10 5 ;AT fRF 5-10 4 .
HriEEE 8. FEEHE Total mastectomy=Simple mastectomy

51 Stage TIA

EZTHIEE 3. Oncotype or R Sympheny-gene ~ M/ (Endopredict ~
ICT ~ Mammoprint > Pam50 )test is optional examination for ambiguous
patients.

Fri@iEE 8. FE5H Total mastectomy=Simple mastectomy

VELETDD

TMU Taipel (

DCIS
* {31 Partial mastectomy = SLNB +whole breast radiation therapy(=£R/T)
J Total mastectomy +SLNB *reconstruction( = H/T)

55— Stage IA
* ER(-) and PR(-) T = 0.5cm HZ/J[1 C/T +Herceptin(Her2+)
* ER(-) and PR(-) 0.5cm<T = 1.0cm ¥/l £C/T > &K Her-2(+)->Consider

C/T+Herceptin
* ER(-) and PR(-) 1.0cm<T = 2.0cm /Il C/T » {&EK Her-2(+)->Consider
C/T+Herceptin

*ERHMERT R / ke ds  EAOR/SEAH —X -~ SLEHE W : TN
H—X

%8 Stage ITA

* Yri@HIEE 9. TNBC with residual invasive cancer following standard neoadjuvant
therapy: Consider adjuvant capecitabine ( HZ¢{Hf )

* HrIEHTEE 10.ER (-), PR (-) and Her2 (+) Node (+) patients: Consider adjuvant
chemotherapy + Herceptin = Pertuzumab

*EHUERTRIIE / Rl  EOFSER—X
—R

LEEER  FREA

(maEEsn L)

DS I

L




107 fF ST

%5 = Hf Stage IIIA

15 JF— ConsiderHerceptin(LN negative) 25, (concider Herceptin
for NO)
MBRHTEE 3. ©

HrEIEE 5. FEEGHE Total mastectomy=Simple mastectomy

ZEVUHA Stage

FEURBEET R AL Her-2(+)-> Herceptin Ji; Her-2(+)-> anti HER-2 therapy
FEERBRIEETHIT cliniacl trial

BRI 2 AR A I H R

Mg3:FrEE 3.0 p
HTHEMIEE 4. Anti -HER-2 therapy i CRAF#EER 15 22

55 = H] Stage ITIA

* FTHEHTEE 6. TNBC with residual invasive cancer following standard neoadjuvant
therapy: Consider adjuvant capecitabine ( F Z{5 ] )

* WTHEFEE 7.ER (<), PR (-) and Her2 (+) Node (+) patients: Consider adjuvant
chemotherapy + Herceptin £ Pertuzumab

*EHUERT B / Mt  EORNEH—K ~ PLBEF : B/5EH

—%

S VYHA Stage
* 311 ER and/or PR (+), Her-2 (-): Hormonal therapy = CD4/6 or mTOR
inhibitor = chemotherapy

(arsnlagee)
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Sk ERERIGE

HENEaE IS

{

BaBE R & E L = & A
> LG AR — | 1.Partial Adjuvant treatment : e
mastectomy == SLNB + Tamoxifen for 5 years ST L SL AR
i . (W A
T‘DI\%IE/IO > FL 5 v _| whole breast radiation @ ER (+) or uncertain —ﬁ-; 18—k A
is " therapy(+R/T) @ Risk reduction for % LB BAE—k
g 57 45 2 2.Total mastectomy + SLNB | .|  contralateral breast > ¥
> (4 ER/PR/Her-2) N ~+ reconstruction( = H/T) . CA?‘}HCGT(OpltiOI;al) WiE R ESLL
>l e = LB MY~ K
menopausal women

*Radiotherapy may be omitted in elected low-risk patients with advanced age, extensive comorbidities, or small foci of low-grade disease
resected with negative margins (e.g. Age >60y, Tumor < 15mm, Low grade...)
#Post-total mastectomy hormone therapy (optional)

o)

(~Bjemecye)
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LCIS

=]

oup
W

BB & EE 2

EHENIEaE

> LAk

core needle biopsy

-

Excision considered

>

L5 W%

\ 4

Prgiik
(4 ER/PR/Her-2)

Initial biopsy was
surgical biopsy

—>| A A A

LCIS without
other cancer

WA LA

MES )

LGB IHEF—R
Tamoxifen 5 years

DCIS

>

Guideline for DICS

|| Invasive breast

cancer

Guideline for
invasive cancer

=
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T = 0.5cm |—>|Honn0nal Therapy

fr i B (LR AT

: 1.Hormonal therapy = C/T
HBsAg & Anti-HCV test

ER (+) and/orPR

05 <T = 1.0cm

. 2.Her-2(+
optional) (+) or unknown er-2( ) .
- — Consider Herceptin*
MR X R H
% —H EE N 1.Hormonal therapy == C/T
Stage 1A —l?U;?‘ ABH I I’ @ Partial mastectomy + 1 <T=20cm 2 Her2(+)>
TINOMO e ELB R ALND or SLNB + Suggest Herceptin'®

Stage IB | [72#% (& ERPRHer2) || R/T*
TINImiMO| HM kA% % (optiona) H| ® 1otal mastectom}:r +
B #5474 (optional ) H LND or SLNB+

1.No adjuvant Tx
2.C/T = Herceptin(Her2+)

1.£C/T
2. Her-2(+)->

— Reconstruction
—3L5 sk & % (optional ) H
M4 BT (optional) L Consider C/T+Herceptin*

ER (-) and PR (-)

M35 B BT & (optional) |- 1.C/T

----------------------------------------------------------------------------------------- 2. Her-2(+)->
MT3E © 4k NCCN-2013.V2 JR# 3% Stage [ EE AR EWMAZE BEA B FR Consider C/T+ Herceptin*

stk
#itk 5 FN

R ILL g A

EVESNEA—
R

* ?L%#@%i}i i
AR —

* «?Lb’fﬂ‘mg“ ‘ Hﬁ: 4 3
Xk EHARE
EEHEF-R

*FHATR - BT
#%5 (optional)

MifE 5 SFIA E
&ERBHEF—K

}A’%tagghl & 11 favorable histology include tubular and colloid. 78 £:# NCCN guideline » #8 81 B X € 3 315 W E
A3

. Clinical trial is always an option of treatment.
Oncotype or Endopredict ~ ICT ~ Mammoprint ~ Pam50 test is optional examination for ambiguous patients.
. % Herceptin fR 12 t & fil #L 5 2k B % 1 il
. EEEZAESEE R Carrier fLEARE ( FH A {LE R HBsAg & Anti-HCV test)

RT*: Whole breast radiotheray(WBRT) or Partial breast radiotherapy(PBRT), PBRT % &% : 2 {l— & = X 15 5| ;
>70 & - TINO H ER + PR+ 3 E B A H/T /7 & R LERE Fii - & ﬁ@%@‘%daﬁfﬁﬁ—ﬂsz—)ﬂ RT °
. MR E (A {LE R HBsAg & Anti-HCV test optional)
. Hormonal therapy: Tamoxifen . 5-10 4 ;A fR A 5-10 4 .
. EE &/ Total mastectomy=Simple mastectomy
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( AL MIEEIR

Li -4 )

B

Hiz R TN ET B (optional) |-

LIS L
R & (AT figdnik o HAERE F
"|HBsAg & Anti-HCYV test > R ITTATE (THE |
W optional) Neoadjuvant therapy)
Stage IIA —|}]@ XA |_ v
TONIMO| HilgA &k H ;
T1 NI MO N Neoadjuvant C/T
T2 NO MO _>:|| Y Rz ||: = Target therapy o
7% (4 ER/PRHer2) promosomemzosoemeoooo
or Stage ' *MRM->R/T criteria: !
H? 1MO —Iﬂglﬁ#\ i i% (optional) |_ i1. Tumor > 5cm :
T2NIM v " ,
T3INOMO —I "ﬁ‘%j‘ﬁ?j“w (thiona]) |— ' 2. LN positive > 4 !
HiLg sdR& % (optiona) H ! 3. LN1-3 strongly
1 consider '
H M3 TR (optiona) H 1 (optional) :

4. Margin positive

BERRIEZE

EHEDa R

@ Partial
mastectomy
+ALND or
SLNB +R/T*

@ Total
mastectomy
+ALND or
SLNB +
reconstruction +
R/T*

orPR (+) or

ER (+) and/

unknown

Y

1. C/T+H/T
2. Her-2 (+)

* 3B AE

— Consider
Herceptin*

v

ER (-) and PR (-)

>

1. Chemotherapy
2. Her-2 (+)
— Consider
Herceptin*

Y

b4 N
#1455
K ILEE o My A

EVENEA—
R

;),i; =
SMEA—

* ?L%iﬂ%ﬂ’ > }1»*’3-?-113

X B~ JEERAR
WA —R

kA RS ARG~ BT

# % (optional)

VAL -

&ABHF—R

[ft3E : 4k NCCN-2013.V2 R i 3 Stage Il BR R E AN Z EAHFE R

1
2
3
4
5
6.
7
8
9.
1

. Stage I & 11 favorable histology include tubular and colloid. 28 2:# NCCN guideline
. Clinical trial is always an option of treatment.

. Oncotype or Endopredict » ICT ~ Mammoprint » Pam50test is optional examination for ambiguous patients.
. * Herceptin (RIERMERAH TR 80 FWEA

. EREZAZEFE R Carrier IIRBE (FH A LA HBsAg K Anti-HCV test)

#5 o [ I oA T AR R R IR T

RT*: Whole breast radiotheray(WBRT) or Partial breast radiotherapy(PBRT), PBRT # &% #F :RT*: 2 il — & = [Z # i 15 5l

. Jﬁl?mﬁﬁ (&1L A HBsAg K Anti-HCV test optional)
. EE G Total mastectomy—Slmple mastectomy

TNBC with residual invasive cancer following standard neoadjuvant therapy: Consider adjuvant capecitabine ( H & £ J )

0.ER (-), PR (-) and Her2 (+) Node (+) patients: Consider adjuvant chemotherapy + Herceptin + Pertuzumab

(= B e)
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s

1.C/T+H/T

2.Her-2 (+) —
Anti-Her-2
therapy
(consider
Herceptin for
NO)

1.C/T

2.Her-2 (+) —
Anti-Her-2
therapy
(consider
Herceptin for
NO)

#R

Hrig 5

K IEE i A A
ZVENMEA—
R

*%%ﬁ%ﬁr@
~1E A —

EIW A 87 Hﬁ’ R
Xk BmEaRAE
WAEF— IR

* B RSATF R BT
# % (optional)

(o B )

#itg 5 FA L
LIAHAFF—K

U i Q8 Pt

S ERERIGE BESETe
gz | ARAESRE - T ——— ER (+) and/or PR
Stage ILIA SR & (L AALRRAT ™| Neoadjuvant therapy) (+) or nknown
TON2MO TBMg&mmMme_ﬂﬁ%%mm% A
TN o[ LAEX I ] —

T3NIMO —|§fL}?,— RE R |_ Neoadjuvant C/T ‘Ea:f$f;e$$ i
TIN2MO | | Ty | + Target therapy RIT*
Stage I1IB 4%&%%(@EMRM%D}—|&ﬁ$§i ‘§§$ﬁ§§$T
;:E?xg —>—| B8R A8 5 ok (Alternative) |— — ¥ R/T reconstruction
TAN2MO | (B #5471 H ﬁﬂ%%m%mﬂn
H e % s A ki :
itf:)g,e 1c _|}l§%13 B IGET R (Alternative)|— R — |ER S a::d PR 0 |
TN3MO —|PET scan (optional ) |_ BT R85
WE:

. Stage I & 1I favorable histology include tubular and colloid. 28 £: % NCCN guideline
. Clinical trial is always an option of treatment.
. RT*: SR — 8 = FEBUE 15 5]

. Abdomen sono or abdomen CT Alternative
F F 4% Total mastectomy=Simple mastectomy

. TNBC with residual invasive cancer following standard neoadjuvant therapy: Consider adjuvant capecitabine ( El & 1% f )
. ER (-), PR (-) and Her2 (+) Node (+) patients: Consider adjuvant chemotherapy + Herceptin & Pertuzumab

7% vt [ o SR T AR R R R T K
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=il

=100
W

% v i
Stage [V

Stage IV
Any T Any N
M1

ERRISE
e AR E H

S A (A AR AT
HBsAg & Anti-HCV test)

— M X -
A5 H
u

—ALs ARk

\ 4

—732ir% (4 ERPRHer2) |
—| JIE #8428 & 3% (Alternative) l—

B A5 H
|3 B R T A H

— 13 B IS BT R (Alternative)

+ Systemic chemotherapy = Hormonal
therapy £ Radiotherapy

+ Her-2(+)-> anti HER-2 therapy

* ER and/or PR (+), Her-2 (-): Hormonal
therapy = CD4/6i or mTOR inhibitor
or chemotherapy

* Best supportive care

+ Palliative surgery and other forms local
treatment if needs

* Clinical trial

—|PET scan (optional ) l—

(optional)

* R iR

*FLEABE W

KBRS M X R
T3 AR F

* BRI R - ETRE

Wt -

1. Stage I & 1I favorable histology include tubular and colloid. 8 £:% NCCN guideline * £ 1 B % &5t AT B R T R

2. Clinical trial is always an option of treatment.
3. Abdomen sono or abdomen CT Alternative

4. Anti -HER-2 therapy R & % ¥ 5 5 & & 1

(o B ce)
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NCCN Clinical Practice in Oncology: Breast Cancer V.3.2018

NCCN Clinical Practice in Oncology: Breast Cancer V.2.2017.

Jemal A, Siegel R, Xu J, Ward E. Cancer statistics, 2010. CA CancerJ Clin 2010;60:277-300.

Effects of chemotherapy and hormonal therapy for early breast cancer on recurrence and 15-year survival: an overview of the
randomised trials. Lancet 2005;365:1687-1717.

Edge SB, Byrd DR, Compton CC, et al., eds. AJCC Cancer Staging Manual, 7th Edition. New York: Springer; 2010

Allred DC, Carlson RW, Berry DA, et al. NCCN Task Force Report:Estrogen Receptor and Progesterone Receptor Testing in
Breast Cancer by Immunohistochemistry. J Natl Compr Canc Netw 2009;7 Suppl 6:1-1.

Dybdal N, Leiberman G, Anderson S, et al. Determination of HER2 gene amplification by fluorescence in situ hybridization
and concordance

with the clinical trials immunohistochemical assay in women with metastatic breast cancer evaluated for treatment with
trastuzumab. Breast Cancer Res Treat 2005;93:3-11.

Chuba PJ, Hamre MR, Yap J, et al. Bilateral risk for subsequent breast cancer after lobular carcinoma-in-situ: analysis of
surveillance, epidemiology, and end results data. J Clin Oncol 2005;23:5534-5541.

Anderson BO, Calhoun KE, Rosen EL. Evolving concepts in the management of lobular neoplasia. J Natl Compr Canc Netw
2006;4:511-522.

Fisher B, Costantino JP, Wickerham DL, et al. Tamoxifen for the prevention of breast cancer: current status of the National
Surgical Adjuvant Breast and Bowel Project P-1 study. J Natl Cancer Inst 2005;97:1652-1662.

Vargas C, Kestin L, Go N, et al. Factors associated with local recurrence and cause-specific survival in patients with
ductal carcinoma in situ of the breast treated with breast-conserving therapy or mastectomy. Int J Radiat Oncol Biol Phys
2005;63:1514-1521.

Sagara Y, Freedman RA, Vaz-Luis I, et al. Patient prognostic score and associations with survival improvement offered by
radiotherapy after breast-conserving surgery for ductal carcinoma in situ: a population-based longitudinal cohort study. J Clin
Oncol. 2016:1190-1196.
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Chemotherapy as Primary or Adjuvant Therapy (HER2-POSTIVE)

PREFERRED REGIMENS
AC followed by Paclitaxel with Trastuzumab
LIS #il i mg/m2 #adEH AR AR 225 30k

Doxorubicin 60 1 Q3W 4 1
Cyclophosphamide 600 1 Q3W 4

Followed by
Trastuzumab 4 — 2 mg/kg 1 QW 12
Paclitaxel 80 1 QW 12

Followed by
Trastuzumab 2 (6) mg/kg 1 QW (Q3W) 40 (13)

AC followed by Paclitaxel with Trastuzumab + Pertuzumab (optional)

78 mg/m’

Doxorubicin 60 1 Q3W 4 8
Cyclophosphamide 600 1 Q3W 4
Followed by
Trastuzumab 8 — 6 mg/kg 1 Q3w 17
Pertuzumab* 840 — 420 mg 1 Q3W 17
Paclitaxel 80 1,8, 15 Q3w 4

*Optional

(arshar SRS se)
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Dose-dense AC followed by Paclitaxel with Trastuzumab

RS #il i mg/m’ #i%EH R J ) 258k
Doxorubicin 60 1 Q2w 4 2
Cyclophosphamide 600 1 Q2w 4
Followed by g
Trastuzumab 4 — 2 mg/kg 1,8 Q2w 4 &
Paclitaxel 175 1 Q2w 4 %
Followed by %
Trastuzumab 2 (6) mg/kg 1 QW (Q3W) 44 (14) %
E
£t
TCH i
it #ilit mg/m’ #EEH LiED 1] 25
Trastuzumab 4 — 2 mg/kg 1,8,15 Q3W 6 3 b=
Docetaxel 75 1 Q3w 6 ﬁ
Carboplatin 6 AUC 1 Q3w 6 2
Followed by =
Trastuzumab 6 mg/kg 1 Q3w 11 %Ell

TCH + Pertuzumab (optional)

RS #l i mg/m’ #i%EH B paby] 250k
Trastuzumab 8 — 6 mg/kg 1 Q3W 17 4
Pertuzumab* 840 — 420 mg 1 Q3W 17
Docetaxel 75 1 Q3W 6
Carboplatin 6 AUC 1 Q3W 6

*Optional



Paclitaxel + Trastuzumab

Trastuzumab 4 — 2 mg/kg 1 QW 12 5
Paclitaxel 80 1 QW 12
Followed by
Trastuzumab 2 (6) mg/kg 1 QW (Q3W) 40 (13)
OTHER REGIMENS

AC followed by Docetaxel with Trastuzumab

P& mg/m’

Doxorubicin 60 1 Q3w 4 3
Cyclophosphamide 600 1 Q3W 4
Followed by
Trastuzumab 4 — 2 mg/kg 1,8, 15 Q3W 4
Docetaxel 80-100 1 Q3w 4
Followed by
Trastuzumab 6 mg/kg 1 Q3W 13

(arshar SRS se)
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AC followed by Docetaxel with Trastuzumab + Pertuzumab

Y =

TMU Taipeli C

Doxorubicin 60 1 Q3w

Cyclophosphamide 600 1 Q3W
Followed by

Trastuzumab 8 — 6 mg/kg 1 Q3W

Pertuzumab* 840 — 420 mg 1 Q3W

Docetaxel 80-100 1 Q3w

TC + Trastuzumab

*Optional

Trastuzumab 4—2 (8 —6) mgkg 1,8, 15(1) Q3W

Docetaxel 75 1 Q3W

Cyclophosphamide 600 1 Q3w
Followed by

Trastuzumab 6 mg/kg 1 Q3W

Neoadjuvant therapy (HER2-Positive)
[7i] adjuvant therapy

24 300k

1. Romond EH, Perez EZ, Bryant J, et al. Trastuzumab plus adjuvant chemotherapy for operable HER2 positive breast cancer. N

Engl ] Med 2005;353:1673-1684.

ECIn
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Dang C, Fomier M, Sugarman S, et al. The safety of dose-dense doxorubicin and cyclophosphamide followed by paclitaxel
with trastuzumab in HER2/neu over expressed/amplified breast cancer. J Clin Oncol. 2008;26(8):1216-1222.

Slamon D, Eiermann W, Robert N, et al. Adjuvant trastuzumab in HER2-positive breast cancer. N Engl J Med 2011;365:1273-
1283.

Schneeweiss A, Chia S, Hickish T et al. Pertuzumab plus trastuzumab in combination with standard neoadjuvant anthracycline-
containing and anthracycline-free chemotherapy regimens in patients with HER2-positive early breast cancer: a randomized
phase II cardiac safety study (TRYPHAENA). Ann Oncol 2013; 24: 2278-2284.

Tolaney S, Barry W, Dang C,et al. Adjuvant paclitaxel and trastuzumab for node-negative HER2-positive breast cancer. N Engl
J Med 2015;372:134-141.

Jones SE, Collea R, Paul D, et al. Adjuvant docetaxel and cyclophosphamide plus trastuzumab in patients with HER2-amplified
early stage breast cancer: a singlegroup, open-label, phase 2 study. Lancet Oncol 2013;14:1121-8
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Chemotherapy as Primary or Adjuvant Therapy (HER2-NEGATIVE)

PREFERRED REGIMENS
Dose-dense AC followed by Paclitaxel 3{5
i
Doxorubicin 60 1 QW 4 1 g
Cyclophosphamide 600 1 Q2W 4 Ll
Followed by g
Paclitaxel 175 1 Q2w 4 ¥
5l

Dose-dense AC followed by weekly Paclitaxel

Doxorubicin 60 1 QW 4 1 AE
Cyclophosphamide 600 1 Q2w 4 %

Followed by ;;e
Paclitaxel 80 1 QW 12 §E|I
TC

F &2 mg/m’
Docetaxel 75 1 Q3W 4 2
Cyclophosphamide 600 1 Q3w 4



Useful in certain circumstances
Dose-dense AC

Pl mg/m’

Doxorubicin 60 1 Q2W 4 1
Cyclophosphamide 600 1 Q2W 4 g
7
i
AC I
fil iy mg/m2 %
Doxorubicin 60 1 Q3W 4 3 g
Cyclophosphamide 600 1 Q3w 4 ¥
3l
TAC

Docetaxel 75 1 Q3W 6 4 ifE;

Doxorubicin 60 1 QW 6 82

Cyclophosphamide 500 1 Q3W 6 i%

=]

5

TEC

Docetaxel 75 1 Q3W 6 13

Epirubicin 75 1 Q3W 6

Cyclophosphamide 500 1 Q3W 6



N SHEIEDI
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5-FU 500 1,80r1,4 Q3w 6 5,6
Doxorubicin 50 1 Q3W 6
Cyclophosphamide 500 1 Q3W 6 g
&
i
CEF g
n
Cyclophosphamide 500 1,8 Q3W 6 7 2
Epirubicin 30 1,8 Q3W 6 £l
5-FU 500 1,8 QW 6 kKl
CMF &=
Cyclophosphamide 100 PO 1-14 Q4w 6 16 %
Methotrexate 40 1,8 Q4w 6 fg
5-FU 600 1,8 Q4w 6 =

AC followed by Docetaxel

Doxorubicin 60 1 Q3W 4 8
Cyclophosphamide 600 1 Q3W 4
Followed by

Docetaxel 80-100 1 Q3w 4



AC followed by Paclitaxel

P& mg/m’

Doxorubicin 60 1 Q3w 4 9
Cyclophosphamide 600 1 Q3W 4
Followed by =~
Paclitaxel 175 1 Q3w 4 £
i
AC followed by weekly Paclitaxel ¥
ﬁgl =N 2 %
P mg/m ¥y
Doxorubicin 60 1 Q3W 4 9 g
Cyclophosphamide 600 1 Q3W 4 ¥
Followed by i]
Paclitaxel 80 1 QW 4
EC ‘5?3
iE
=2
82
Epirubicin 90-100 1 Q3W 4 10 =
Cyclophosphamide 600 1 Q3W 4 %Elu



FEC followed by Docetaxel

v

Sl

TMU Taipeli C

5-FU

Epirubicin

Cyclophosphamide
Followed by

Docetaxel

500
100
500

100

FEC followed by weekly Paclitaxel

—_

Q3W
Q3W
Q3W

Q3w

11

5-FU

Epirubicin

Cyclophosphamide
Followed by

3 Weeks no treatment
Followed by

Paclitaxel

FLC

600
90
600

100

Pl mg/m’

Q3W
Q3W
Q3W

QW

12

5-FU
Lipo-Doxorubicin
Cyclophosphamide

500
35-40
500

Q3W
Q3W
Q3W

17

ECIn

(arshar SRS se)
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Cisplatin + Docetaxel (Triple negative)

Cisplatin 75 1 14, 15
Docetaxel 75 1

Neoadjuvant therapy (HER2-Nagative)
[vi] adjuvant therapy

B4 Rk

1. Citron ML, Berry DA, Cirrincione C, et al: Randomized Trial of Dose-Dense Versus Conventionally Scheduled and Sequential
Versus Concurrent Combination Chemotherapy as Postoperative Adjuvant Treatment of Node-Positive Primary Breast Cancer:
First Report of Intergroup Trial C9741/Cancer and Leukemia Group B Trial 9741. J Clin Oncol 2003;21:1431-1439.

2. Jones S, Holmes F, O'Shaughnessey J, et al. Docetaxel With Cyclophosphamide Is Associated With an Overall Survival Benefit
Compared With Doxorubicin and Cyclophosphamide: 7-Year Follow-Up of US Oncology Research Trial 9735. J Clin Oncol
2009;27:1177-1183.

3. Fisher B, Brown AM, Dimitrov NV, et al. Two months of doxorubicin-cyclophosphamide with and without interval reinduction
therapy compared with 6 months of cyclophosphamide, methotrexate, and fluorouracil in positive-node breast cancer patients
with tamoxifen-nonresponsive tumors: results from the National Surgical Adjuvant Breast and Bowel Project B-15. J Clin
Oncol 1990;8:1483-1496.

4. Martin, Pienknowski T, Mackey L, et al. Adjuvant docetaxel for node-positive breast cancer. N Engl ] Med 2005;352:22.

5. Buzdar AU, Kau SW, Smith TL, Hortobagyi GN. Ten-year results of. FAC adjuvant chemotherapy trial in breast cancer. Am J
Clin Oncol. 1989;12;123-128.

6. Assikis V, Buzdar A, Yang Y, et al. A Phase III Trial of Sequential Adjuvant Chemotherapy for Operable Breast Carcinoma.
Final Analysis with 10-Year Follow-Up. Cancer 2003;97:2716-23.
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Levine MN, Bramwell VH, Pritchard KI, et al. Randomized trial of intensive cyclophosphamide, epirubicin, and fluorouracil
chemotherapy compared with cyclophosphamide, methotrexate, and fluorouracil in premenopausal women with node-positive
breast cancer. National Cancer Institute of Canada Clinical Trials Group. J Clin Oncol 1998;16:2651-8.
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Adjuvant Endocine Therapy

Anti-estrogen

Tamoxifen 20-40 mg PO QD 1

Aromatase inhibitor

& mg/m’ HhEEH
Exemestane 25 mg PO QD 2

P mg/m2
Anastrozole 1 mg PO QD 3

& mg/m’
Letrozole 2.5mg PO QD 4

Ovarian supressoion or ablation

7 mg/m’
Goserelin Acetate 3.6 mg SC 1 Q4w 5

Leuprolide Acetate 3.75 mg SC 1 Q4w 6
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CHEMOTHERAPY REGIMENS FOR RECURRENT OR METASTATIC BREAST CANCER
HER2-NEGATIVE
PREFERRED SINGLE AGENTS

Anthacyclins

Doxorubicin 60-75 1 Q3wW 7 1

P8 mg/m2
Doxorubicin 20 1 QW 2

il mg/m2
Lipo-Doxorubicin 50 1 Q4w 3

Taxanes

P8 mg/m2
Paclitaxel 175 1 Q3wW 4

: il mg/m2
Paclitaxel 80 1 QW 5

AECH/M
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Antimetabolites

il mg/m2
Capecitabine 1000-1250 PO BID 1-14 Q3w 6 6

P& mg/m2
Gemcitabine 800-1200 1,8, 15 Q4w 7

Other microtubule inhibitors

75 mg/m2
Vinorelbine 25 1 QW 8

Pl mg/m2

Eribulin 1.4 1,8 Q3w 9
PARP inhibitors

75 mg/m2
Olaparib 300 mg PO BID 46
OTHER SINGLE AGENTS

Pl mg/m2
Cyclophosphamide 50 PO QD 1-21 Q4w 10
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il mg/m2
Carboplatin AUC 6 1 Q3W-Q4W 11

Docetaxel 60-100 1 Q3w 6 12,13
RS FlE mg/m2 LEdE LIS I 2% Rk
Docetaxel 35 1,8, 15,22, 29, 36 Q8W 14

75 mg/m2
Albumin-Paclitaxel 100 or 150 1,8, 15 Q4w 15, 16

7l & mg/m2
Albumin-Paclitaxel 260 1 Q3w 15

Cisplatin 75 1 Q3W 4 17
it #ili# mg/m2 w145 H P Y] 285 SOk

Epirubicin 75 1 Q3w 18

q:;[b

Center
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Combinations

CAF
75 mg/m2
Cyclophosphamide 100 PO 1-14 Q4w 19
Doxorubicin 30 1,8 Q4w g
5-FU 500 1,8 Q4w 9
i
&
FAC 5
s * #il 5 mg/m2 #i%EH R 1] 250k i
5-FU 500 1,8o0rl,4 Q3W 20 ij
Doxorubicin 50 1 Q3W 3l
Cyclophosphamide 500 1 Q3W
FEC &
7l & mg/m2 )
Cyclophosphamide 400 1,8 Q4w 6-9 21 ’%
Epirubicin 50 1,8 Q4w %Ei
5-FU 500 1,8 Q4w
AC
5%, #il mg/m2 el s T 250k
Doxorubicin 60 1 Q3w 22

8
Cyclophosphamide 600 1 Q3w 8
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EC
E RS il mg/m2 g H g Y 2% Rk
Epirubicin 75 1 Q3w 6 23
Cyclophosphamide 600 1 Q3w 6
j?g
CMF ﬁﬁ:‘
4 # % il it me/m2 #sEH Yk S 2% Sk i
Cyclophosphamide 100 PO QD 1-14 Q4w 24,45 9
Methotrexate 40 1,8 Q4W g
5-FU 600 1,8 Q4W ¥
5l

Docetaxel + Capecitabine

il mg/m2

Docetaxel 75 1 QW 6 25 AE
Capecitabine 950 PO BID 1-14 Q3w 6 ;é
i
GT 5
Lk Fil it mg/m2 #idEH BRAS paEy] 22500k
Paclitaxel 175 1 Q3w 26
Gemcitabine 1250 1,8 Q3W

P8 mg/m2
Paclitaxel 80 1,8, 15 Q4w 44
Gemcitabine 800 1,8, 15 Q4w



Gemcitabine + Carboplatin

2 P& mg/m2 s H AR Y 2 TRk
Gemcitabine 1250 1,8 Q3W 27
Carboplatin AUC 2 1,8 Q3wW

Bevacizumab + Paclitaxel ;%f
S0 il mg/m2 g H i HY 25 Rk %’*
Bevacizumab 10 mg/kg 1,8 Q4w 28 [
Paclitaxel 90 1,8,15 Q4W %
=

£l

3l

HER2-POSATIVE

PREFERRED AGENTS =

3 fil it mg/m2 ] ik ] B AE
Pertuzumab 840 — 420 mg 1 Q3W 29 ;é
Trastuzumab 8 — 6 mg/kg 1 Q3W fe
Docetaxel 75-100 1 Q3W Eﬁ'

Pl & mg/m2
Pertuzumab 840 — 420 mg 1 Q3W 30, 31
Trastuzumab 8 —>6(4—2) mg/kg 1 Q3W (QW)
Paclitaxel 175 (80) 1 Q3W (QW)
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OTHER AGENTS
P8 mg/m2
Trastuzumab 8 — 6 (4 —2) mg/kg 1 Q3W (QW) 31,32
Paclitaxel 175 1 Q3w
Carboplatin 6 AUC 1 Q3W 0
Fi
P mg/m2 %
Trastuzumab 8 —>6(4—2)mgkg 1 Q3W (QW) 31,33, 34 %
Paclitaxel 175 (80-90) 1 Q3W (QW) /s
‘\il

Fil & mg/m2

Trastuzumab 8 —>6(4—2) mg/kg 1 Q3W (QW) 31, 35, 36
Docetaxel 80-100 (35) 1,8,15 (1) Q3W (QW) -
s
Pl & mg/m2 5
Trastuzumab 8 —>6(4—2) mg/kg 1 Q3W (QW) 31,37 B
Vinorelbine 30-35 (25) 1,8(1) Q3W (QW) }Eﬁ.

Pl & mg/m2
Trastuzumab 8 —>6(4—2) mg/kg 1 Q3W (QW) 31, 33, 38, 39
Capecitabine 1000-1250 1-14 Q3W

Pl & mg/m2
T-DM1 3.6 mg/kg 1 Q3W 40



P8 mg/m2

Lapatinib 1250 mg PO QD 1-21 Q3W 41
Capecitabine 1000 PO BID 1-14 Q3W

P8 mg/m2
Trastuzumab 8 —6 (4 —2) mg/kg 1 Q3W (QW) 31,33, 39,42
Capecitabine 1000-1250 PO BID 1-14 Q3w

P8 mg/m2
Trastuzumab 8 — 6 (4 —2) mg/kg 1 Q3W (QW) 31,43
Lapatinib 1000 mg PO QD Q3W

* = [ 18 A A
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ENDOCRINE THERAPY REGIMENS FOR RECURRENT OR METASTATIC BREAST CANCER

Premenopausal
SERM

il mg/m2
Tamoxifen 20-40 mg PO QD 1

Ovarian ablation or suppression

& mg/m2
Goserelin Acetate 3.6 mg SC Q4w 5

P8 mg/m2
Leuprolide Acetate 3.75 mg SC Q4w 6

Postmenopausal

Aromatase inhibitor

il mg/m2
Exemestane 25 mg PO QD 2

75 mg/m2
Anastrozole 1 mg PO QD 3

AECH/M
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Pl mg/m?2

Letrozole 2.5mg PO QD 4
SERD
4 i 4 it mg/m2 s ik ) 2% Uk =
Fulvestrant 500 IM Q4w 7 ;f%.}gﬁ‘;
&
CDK4/6 inhibitor+AlI (for Her2-negative) ;;E
R 5 mg/m2 #iE H g JH1] 2% 30k g
Palbociclib 125 mg PO QD 1-21 Q4w 8 ¥
Letrozole 2.5 mg PO QD 1-21 Q4w i

7l & mg/m2

Palbociclib 125 mg PO QD 1-21 Q4w 8 ‘_E
Anastrozole 1 mg PO QD 1-21 Q4w 52
=
i
0] #ilH mg/m2 #gEH A FY 250 5|
Palbociclib 125 mg PO QD 1-21 Q4w 8
Exemestane 25 mg PO QD 1-21 Q4w
HEin #il it mg/m2 #gEH BRAS H] 22530k
Ribociclib 600 mg PO QD 1-21 Q4w 9

Letrozole 2.5 mg PO QD 1-21 Q4w
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Pl mg/m?2

1-21
1-21

Q4W
Q4W

Ribociclib 600 mg PO QD
Anastrozole 1 mg PO QD
CDK4/6 inhibitor + SERD

& mg/m2
Palbociclib 125 mg PO QD
Fulvestrant 500 IM

1-21
1,15—1

Q4W
Q4W

10

Palbociclib
Fulvestrant

P8 mg/m2
600 mg PO QD
500 IM

1-21
1,15—1

Q4W
Q4W

11

Everolimus
Fulvestrant

& mg/m2
10 mg PO QD
500 IM

Q4W
Q4w

12

Everolimus
Tamoxifen

P8 mg/m2
10 mg PO QD
20-40 mg PO QD

13

AECH/M

(arshar SRS se)

U i Q8 Pt



24 30k

1.

2.

10.

11.

12.

Product Information: tamoxifen citrate oral tablets, tamoxifen citrate oral tablets. Watson Laboratories (per manufacturer),
Corona, CA, 2011.

Product Information: AROMASIN(R) oral tablets, exemestane oral tablets. Pharmacia & Upjohn Company (per FDA), New
York, NY, 2013.

Product Information: ARIMIDEX(R) oral tablet, anastrozole oral tablet. AstraZeneca Pharmaceuticals LP, Wilmington, DE,
2009.

Product Information: Femara oral tablets, letrozole oral tablets. Novartis Pharmaceuticals Corporation, East Hanover, NJ, 2010.
Product Information: ZOLADEX(R) implant 3.6mg, goserelin acetate implant implant 3.6mg. AstraZeneca, Wilmington, DE,
2009.

Boccardo F, Rubagotti A, Amoroso D, et al: Endocrinological and clinical evaluation of two depot formulations of leuprolide
acetate in pre- and perimenopausal breat cancer patients. Cancer Chemother Pharmacol 1999; 43:461-466.

Rita S. Mehta, M.D., William E. Barlow, Ph.D.,et al. Combination Anastrozole and Fulvestrant in Metastatic Breast Cancer.
Turner NC, Ro J, Andre F, et al. Palbociclib in Hormone-Receptor-Positive Advanced Breast Cancer. N Engl J Med
2015;373:209-219.

Ga briel N. Hortobagyi, M.D.,Salomon M. Stemmer, M.D., et al.Ribociclib as First-Line Therapy for HR-Positive, Advanced
Breast Cancer, N Engl J Med 375;18 November 3, 2016

Massimo Cristofanilli, Nicholas C Turner,et al.Fulvestrant plus palbociclib versus fulvestrant plus placebo for treatment
of hormone-receptor-positive, HER2-negative metastatic breast cancer that progressed on previous endocrine therapy
(PALOMA-3): final analysis of the multicentre, double-blind, phase 3 randomised controlled trial. Lancet Oncol 2016; 17:
425-39.

Dennis J. Slamon, Patrick Neven, et al. Phase 111 Randomized Study of Ribociclib and Fulvestrant in Hormone Receptor—
Positive, Human Epidermal Growth Factor Receptor 2—Negative Advanced Breast Cancer: MONALEESA-3. J Clin Oncol
36:2465-2472.

Noah Kornblum, Fengmin Zhao, et al. Randomized Phase II Trial of Fulvestrant Plus Everolimus or Placebo in Postmenopausal
Women With Hormone Receptor—Positive, Human Epidermal Growth Factor Receptor 2—Negative Metastatic Breast Cancer

(arshar SRS se)

U i S i



Y e
Resistant to Aromatase Inhibitor Therapy: Results of PrE0102. J Clin Oncol 36:1556-1563.
13. Thomas Bachelot, Ce line Bourgier, et al.Randomized Phase II Trial of Everolimus in Combination With Tamoxifen in Patients

With Hormone Receptor—Positive, Human Epidermal Growth Factor Receptor 2—Negative Metastatic Breast Cancer With Prior
Exposure to Aromatase Inhibitors: A GINECO Study. J Clin Oncol 30:2718-2724.

ECIn

(arshar SRS se)

U i Q8 Pt



 FLEMEERRE )

— ~ YRR
1. BzLE (2LUBEREFiT)
2. I EE
3. REH v JE B EC RS A [
4. FFEGORR RBE v {28 AR e e I S 7 R e R ] e e [
5. YRESS [ I P/ i P Lk B

o TRREE R
1. LA ARG
FEIZLE / e a gk RS & (IR 50-50.4Gy / KB ¢ 25-28 K)
o (B : 40-42.5Gy / KB < 15-16 X))
JEAEHE / TR DR AL/ v R\ B o EEL B 6 (R 8 7 & < 10-14Gy / KB : 57 K
SIRP R+ 1.8~2.0Gy 5K 2.6~2.7Gy
2. W RAVZLF IRER R e
RE IR RE / 5 m e Ak RS« 45-50.4Gy / KB - 25-28 K
e 96 e A SO / e JRL B bk EC B RS L B BRI 5 ¢ 10-14Gy / K 2 5-7 X
2. flr BRI IE & (IORT)
FLIRHET - 20~21Gy / K 1K

SR
SR AP O E LT - 0 ST B VO AR - TSI G053 - SR T8 A B
BN 7R S ke T S BT L IR - PRS0 R s

(Bt o)

Ui RS Pt



W~ 2508 ¢
1. NCCN clinical practice guidelines in oncology-Breast cancer. version 3.2017
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